
Village of Beecher Regular Board Meeting Agenda May 12, 2025 

1 

 

 

 

 

 

 

 
 

 

REGULAR MEETING OF THE PRESIDENT AND BOARD OF TRUSTEES 

MONDAY, MAY 12, 2025 AT 6:00 PM 

BEECHER VILLAGE HALL 

625 DIXIE HIGHWAY 

 

AGENDA 
 

 

 

 

I.  PLEDGE OF ALLEGIANCE 

 

II.  ROLL CALL 

 

III.  APPROVAL OF MINUTES OF THE PREVIOUS MEETING 

 

IV.  RECOGNITION OF AUDIENCE 

 

V.  VILLAGE CLERK’S REPORT 

 

VI.  VILLAGE PRESIDENT’S REPORT 

 

1. PROCLAMATION OF NATIONAL PUBLIC WORKS WEEK - MAY 18-24, 2025. 

 

2. CONSIDER A MOTION TO APPROVE AN ORDINANCE AMENDING CHAPTERS 2, 3, 

5, 6 AND 7 OF TITLE 2 OF THE VILLAGE CODE AS IT RELATES TO VILLAGE 

COMMISSIONS. 

 

3. CONSIDER A MOTION DIRECTING THE VILLAGE ATTORNEY TO DRAFT A  BYOB 
[...]
expenses, the cost of specialized equipment for gaining access to the product, or labor charges for removal and re-installation of the product. Braniff’s warranty shall not 

apply to components or accessories, not manufactured by Braniff, that have a separate warranty by the original manufacturer, such as, but not limited to, distributed 

emergency lighting, warning and notification equipment and batteries. This warranty does not extend to any unit which has been subject to abuse, misuse, improper 

installation or which has been inadequately maintained, nor to units which have problems relating to service or modification at any facility other than Braniff’s facility or 

authorized warranty service centers. THERE ARE NO OTHER WARRANTIES, EXPRESSED OR IMPLIED, INCLUDING BUT NOT LIMITED TO, ANY IMPLIED 

WARRANTIES OR MERCHANTABILITY OR FITNESS FOR A PARICULAR PURPOSE. IN NO EVENT SHALL BRANIFF BE LIABLE FOR ANY LOSS OF 

PROFITS OR ANY INDIRECT OR CONSEQUENTIAL DAMAGES ARISING OUT OF ANY SUCH DEFECTS IN MATERIAL OR WORKMANSHIP. 

(10) REMEDIES AND LIMITATIONS OF LIABILITY.  In the event Seller is claimed to have breached any of its obligations under the sales contract, 

whether of warranty or otherwise, Seller may repair any defective goods, request the return of the goods and tender, at Seller’s option, a replacement shipment of goods or 

the purchase price theretofore paid to Seller. Seller shall tender a refund of the purchase price at its option only upon actual receipt of the goods by the Seller. If Seller so 

requests the return of the goods, the goods will be redelivered to Seller, transportation prepaid, in accordance with Seller’s instructions. The remedies contained in this and 

the preceding paragraph constitute the sole recourse against Seller for breach of any Seller’s obligations under the sales contract, whether of warranty or otherwise. In no 

event shall Seller be liable for consequential damage nor shall Seller’s liability on any claim for any direct, incidental, consequential or special damages arising out of or 

connected with the sales contract or the manufacturer, sale, delivery or use of the goods exceed the purchase price of the goods. Seller shall not be liable for failure to 

perform its obligation under the sales contract resulting directly or indirectly from or contributed to by acts of God; acts of Buyer; civil or military authority; priorities; 

fires; war; riot; delays in transportation; lack of or inability to obtain raw materials, components, labor, fuel or supplies; or other circumstances beyond Seller’s reasonable 

control, whether similar or dissimilar  to the foregoing. 

(11) PATENTS.  Seller shall hold Buyer harmless, to the extent herein provided, against any rightful claim of any third person by way of infringement of any 

United States Letters Patent by such goods as are of Seller’s own manufacture, but if Buyer furnished specifications to Seller, Buyer shall hold Seller harmless against any 

such infringement claims which arise out of compliance with such specifications. Seller’s agreement in this paragraph to hold Buyer harmless shall not apply to any 

infringement consisting of the use of goods manufactured by the Seller as a part of any combination with goods manufactured by Buyer or others. In the event that any 

goods manufactured by Seller are in any suit held to constitute infringement and their use is enjoined, Seller, if unable within a reasonable time to secure for Buyer the 

right to continue using such goods, either by suspension of the injunction, by securing for Buyer a license, or otherwise, shall, at its own expense, either replace such goods 

with non-infringing goods or modify such goods so that they become non-infringing, or accept the return of the enjoined goods and refund the purchase price theretofore 

paid by Buyer less allowance for any period of actual use thereof. Except as in this paragraph provided, Seller makes no warranty that the goods will be delivered free of 

the rightful claim of any third person by way of infringement or the like and Buyer’s remedies will be limited to those provided in this paragraph. 

(12) ASSIGNMENT AND DELEGATION.  No right or interest in this sales contract shall be assigned by Buyer without Seller’s prior written consent, and no 

delegation of any obligation owed, or of the performance of any obligation, by Buyer shall be made without Seller’s prior written consent. Any attempted assignment or 

delegation shall be void and totally ineffective for all purposes unless made in conformity with this paragraph. Notwithstanding the foregoing, if Buyer is an authorized 

distributor of the goods for Seller, then Seller’s obligation under paragraph 9, 10 and 11 hereof, subject to all limitations of this sales contract, shall be extended to the 

original purchaser of the goods from Buyer. 

(13) SEVERABILITY.  If any term, clause or provision contained in the sales contract is declared or held invalid by a court of competent jurisdiction, such 

declaration or holding shall not affect the validity of any other term, clause or provision herein contained. 

(14) INSTALLATION.  Installation shall be by Buyer unless otherwise specifically stated on the sales contract. 

(15) GOVERNING LAW AND LIMITATIONS.  The formation and performance of the sales contract shall be governed by the laws of the State of Illinois. 

Whenever a term defined by the Uniform Commercial Code as adopted in Illinois is used in these standard terms, the definition contained in said Uniform Commercial 

Code is to control. Any action for breach of the sales contract or any covenant or warranty contained herein must be commenced within one year after the cause of action 

has accrued. 

 

Terms of Sale, Document #045-10136B (REV 11/2000) 

 



BEECHER PUBLIC WORKS – APRIL 2025 MONTHLY REPORT 
 

WEEK OF MARCH 31ST, 2025                                                                                                                                        
DAILY WELL CHECKS – DAILY LIFT STATION CHECKS – WEEKLY PARK INSPECTIONS – DAILY VILLAGE 

HALL CHECKS – WEEKLY BRUSH COLLECTION - SEWER JER KNOWN PROBLEM ISSUES AROUND TOWN – 
COLD PATCH AROUND TOWN – INSTALL SIGNAGE ALONG CHURCH RD NEAR UNION ELECTRONICS – 
CLEAN OUT CATCH BASINS AROUND TOWN – 3 METER APPOINTMENTS – REMOVE ALL SPREADERS 

AND PUT AWAY – POWER WASH HYDRANTS FOR PAINTING – CLEAN UP FIREMEN’S PARK  

WEEK OF APRIL 7TH, 2025                                                                                                                                                          
DAILY WELL CHECKS – DAILY LIFT STATION CHECKS – WEEKLY PARK INSPECTIONS – DAILY VILLAGE 

HALL CHECKS – WEEKLY BRUSH COLLECTION – BEGIN FLUSHING HYDRANTS TOWN WIDE – CLEAN UP 
DEPOT PARK & WOMEN’S WELFARE PARK – TURN ON WATER TO BUILDINGS IN FIREMEN’S PARK & 

CHECK FOR LEAKS – CLEAN CORN HUSKS FROM DITCH LINE ALONG CARDINAL CREEK – PM ALL 
MOWERS & WEED WHACKERS – DIG & REPAIR STORM BASIN ON HODGES ST – BEGIN MOWING PARK 

AREAS THAT NEED IT – REPLACE BROKEN SEWER LID ON FIR – 2 METER APPOINTMENTS – 
INVESTIGATE WATER COMING INTO BASEMENT ON WOODBURY BEND 

WEEK OF APRIL 14TH, 2025                                                                                                                                      
DAILY WELL CHECKS – DAILY LIFT STATION CHECKS – WEEKLY PARK INSPECTIONS – DAILY VILLAGE 

HALL CHECKS – WEEKLY BRUSH COLLECTION – MOWING & WEED WHACKING THROUGHOUT TOWN – 
PAINT FIRE HYDRANTS -CLEAN SHOP FOR BYC USE – LARVICIDE TRAINING FOR ALL EMPLOYEES – 

REMOVE DIRT AT PD IN PREP FOR STONE WORK ALONG BUILDING – CONTINUE FLUSHING HYDRANTS 
– REPAIR HYDRANT AT FD TRAINING CENTER – CONTINUE POWER WASHING & PAINTING HYDRANTS 

WEEK OF APRIL 21ST, 2025                                                                                                                                     
DAILY WELL CHECKS – DAILY LIFT STATION CHECKS – WEEKLY PARK INSPECTIONS – DAILY VILLAGE 

HALL CHECKS – DIG & REPAIR STORM DRAIN & REMOVE CURB FROM 220 POPLAR – CONTINUE 
FLUSHING HYDRANTS – 4 METER APPOINTMENTS – CONTINUE PAINTING HYDRANTS – WORK ON 

STUMP GRINDING RESTORATIONS – INSTALL HANDI-CAP SIGNAGE ON GOULD – REPAIR LIGHT GLOBES 
IN NANTUCKET COVE – REMOVE BIG SOCCER GOALS FROM LIONS PARK – TURN ON SPLASH PAD 

WATER & CHECK FOR LEAKS – REPAIR SIDEWALK AT 368 WOODWARD                          

         WEEK OF APRIL 28TH, 2025                                                                                                                                     
DAILY WELL CHECKS – DAILY LIFT STATION CHECKS – WEEKLY PARK INSPECTIONS – DAILY VILLAGE 

HALL CHECKS – REPAIR BAR SCREEN AT SEWER PLANT – MOWING & WEED WHACKING – FLUSH 
HYDRANTS – TRIM DEAD TREE LIMBS AT 517 DUNBAR & ON CATALPA – LEAK DETECT WOODBURY 
BEND – STUMP & OTHER PARKWAY RESTORATIONS – RPZ TESTING AT SHOP & WELLS – WELL #5 

WENT DOWN – TURN SPRINKLERS ON FOR FOXHOUND H.O.A. – REPAIR SCADA ANTENNA ON 
BUILDING                        

                                                                                                                                                    



Village of Beecher Wastewater Treatment Plant 

Monthly Report 

Month: MARCH 2025          
         

Year: 2025 

Total Gallons: MGD  

Influent: 28.406 MGD  

Daily Maximum: 2.208 MGD / Minimum: 0.472 MGD /Average Daily Flow: 0.916 MGD 
  

Effluent: 34.202 MGD   

Daily Maximum: 1.261 MGD   

Minimum: 0.526 MGD / Average Daily Flow: 1.103 MGD   

 

Excess Flow: 2.761 MGD  

Chlorine Used: 10 pounds  

Excess Treated: 2.761 MGD 

Rainfall: 6.62 Inches 

Return Sludge: 34.498 MGD 

Dry Sludge Removed (Cubic Yards):    

Liquid Sludge Hauled Gallons: 0 gals 

                                                                                                                                                                               
*Laboratory Information: Effluent* 

5 Day CBOD Avg: 1.3 mg/l    .               (Daily Max): 3.1 mg/l  

Total Suspended Solids Avg: 1.1 mg/l                                            ( Daily Max): 4.2 mg/l        
Ammonia Nitrogen Avg: 0.033 mg/l                                     ( Daily Max): 0.081mg/l 

Total Phosphorus Avg: 0.32 mg/l                                                   ( Daily Max): 0.50 mg/l    



*Laboratory Information: Influent* 

  Total Phosphorus Avg: 5.4 mg/l                                     ( Daily Max): 8.8 mg/l  

Average 5 Day BOD: 93.8 mg/l                                   Average TS: 84.83 mg/l  

            Ammonia Nitrogen Avg : 2.82 mg/l                               ( Daily max): 6.82 mg/l

 % Removal BOD: 99.7            % Removal SS: 99.8 

Equipment repair and maintenance,      

     *OXIDATION DITCH: monthly, weekly maintenance performed. *Blowers,  

Clarifiers monthly maintenance performed and completed, Lift stations were inspected, 

all floats cleaned of debris, Drained 3.0 MGD from excess flow pond to Treatment 

Plant,  Monthly NPDES lab analysis performed and completed, Monthly 

Monitoring, Up/Down Stream  samples collected, analysis performed and completed by 

Suburban Labs for the month of March, , NPDES DMRS for the month of  February 

2025 completed and submitted to the IEPA , continue implementing an activated sludge 

process control monitory analysis consisting of monitoring daily , weekly, monthly 

aeration tanks solids inventory, mixed liquor suspended solids, ,settling, ph analysis, 

dissolved oxygen ,analysis, flow adjustments, return sludge monitoring and adjustments, 

secondary clarifier sludge blanket monitoring ,sludge wasting rates adjustments and 

improvements, microscopic analysis of micro biological activity in the system, balancing 

sludge digestion in aerobic digester.        

            

      Sincerely,     

        John Hernandez  

                                                          Wastewater Manager 



�����������	��
���

���������
���������

������� �!�" ��������!��#�


������$����%�&��

�
'()

**+,*-��./0,*10�2� 34563/


**+,*-$���


70�!.4*8���9�:9����


70�;8��<&�&&�

=>?@A��@BC@A@DE>FG@
HI1*-��.I

JKL�:�MN�&�N��%<

JHL�M��N&%<N�&��

JOL�M��N&%<N���M

HI1*-P�.IQ+5-*./0R.7/P+5R

�

(C@�S�T>UD
�M<�����M�/0� V*

K5W*/.$����%�&&M

JHL�M��&%<�&��

 +43.1�4.X*Y�R.I�V.-I �.6*���5Z��


70��-5[5Y.1�Z5-�
**+,*-��./0,*10�2� 34563/

\
]̂
_̀
a
bc

\̀
d
_e
\
_

d̀
_b̂



���� ��� ���	
��
�� ����� �
�	� �����
�	�

�� � ����������� �!�""#��$�%�&��'$(��)*���)������ +� ,-���.�� ,-���.��
�� � �$'�*���/!0$/1�23(�/+�!00!"��)*���)�'�*�� +� �-�)�.�� �-�)�.��

�45�6��78 9:;<=>?::
67� �.��

6��78 9:;<=>?::

�@A����B6C�DEF������GFHF���C�D�F@;��DFG�����B6���ID��JIAF��FH�IGG��6���KL�G��6BM�D�I@���DB��G6��ID��D�A�I����KL
G��6BM�D�HBD�MI@�HIG6�D��EF6CF@�6CFD6L�NO:P�GIA�@�ID��IL��HDBM�6C���I6��BH�6CF����B6I6FB@?�GBD��Q�MIF@�A�
D���DJ���6C��DFRC6�6B�F@GD�I����DFG���6B�I��D����HIG6BD�;�F@GA��F@R�K�6�@B6�AFMF6���6B;�RBJ�D@M�@6�D�R�AI6FB@�;
6IDFHH�;�6DI@��BD6I6FB@;�H��A�I@��DIE�MI6�DFIA�GB�6�?���AFJ�DL�EFAA�GBMM�@G��KI������B@�MI@�HIG6�D�D�A�I�
6FM��?�I@L�MI6�DFIA���AFJ�DF�����AIL���K�LB@��MI@�HIG6�D�D�A�I��6FM���MIL�K����KS�G6�6B��DFG��F@GD�I����I@�TBD
I��AFGIKA���6BDIR��H���?�6CF��KF���DB�B�IA�F��GB@6F@R�@6���B@�K�L�DU��IGG��6I@G��BH���AA�DU��6�DM��I@�
GB@�F6FB@��BH��IA�;�I��MB�FHF���HDBM�6FM��6B�6FM�;�ECFGC�GI@�K��HB�@��I6V�WXYZ[\\]̂_̀abcdaebf]̂d\g̀_dZĥihZaj̀\

6CF��KF��MIL�F@GA����RABKIAAL��B�DG���NFM�BD6��P�MI6�DFIA��6CI6�ID����KS�G6�6B�GCI@RF@R�6IDFHH�?��DFG���ID�
��KS�G6�6B�GCI@R������6B��B6�@6FIA�I��F6FB@IA�6IDFHH��FM�B����KL�6C���?�?�RBJ�D@M�@6?�FH�FM�B���;��DFG���EFAA
F@GD�I���KL�6C���IM����DG�@6IR��I@��EFAA�K���HH�G6FJ��B@�6C���I6��6CI6�6C��@�E�6IDFHH��ID��FM�A�M�@6��?�6C���
F6�M���CB�A��K����DGCI����EF6C�CI�6��6B�IJBF��I@L�I��F6FB@IA�DF�F@R�6IDFHH�GB�6�?

�klmno�lnpqr�snt�unvt  nwq���xy��

JFAAIR��BH�K��GC�D
S�5�A�	7
��V�(qqkzqv-�{�
K�|��7��V���3��3����
G�
��Q�M7���K�|��V�)*}�}}�

G�
��Q�M7��
�,*���~�,�����uq
&x�q�n-�{��'�}},

�����V�,��}'*�}��
H7�V�,��}'*���,

(��� vx�xrno�yxv�(qqkzqv�"n��zqo�����mlxwm�



 

 

 
Beecher SCADA Computer – Page 1 of 3 Rev 1 

Proposal 
 
DATE: 

  
December 27, 2024 

PROJECT:
  

Village of Beecher, IL 
SCADA Computer Upgrade 
 

TO: 
  

Josh Beyer 
 

 
SCADA Computer Upgrade: 
Energenecs that will provide the following: 

 (1) SCADA Computer, MS Office, Windows 11, keyboard, mouse, 24” monitor 
 (1) Wonderware InTouch SCADA License Upgrade 
 (1) WIN-911 Alarm Software License Upgrade 
 (1) WIN-911 modem for alarm callouts 
 (1) XL Reporter License Upgrade 
 (1) Technical Services:  Installation of new software and associated updates, port and convert existing 

application. No additional programming services and/or troubleshooting are included as part of this 
scope. 

 
 
 
Total Price:  $21,700.00 
 
 
All applicable taxes will be added to the above price. 
Energenecs terms and conditions attached apply. 
 
Sincerely, 
 
Nick Crevcoure      
Sales Engineer            
Energenecs 
414-313-0051 



 

 

 
Beecher SCADA Computer – Page 2 of 3 Rev 1 

Terms & Conditions 
 
PURCHASE ORDER FORMS 
Orders submitted on BUYER'S purchase order forms will be accepted only with the express understanding that no 
statements, clauses or conditions contained in said order form will be binding on the SELLER if they in any way modify the 
SELLERS Terms & Conditions of sale. 
 
PRICES 
All prices are F.O.B. factory unless expressly stated otherwise.  Prices DO NOT include sales, excise, municipal, state or other 
government taxes.   
 
ACCEPTANCE 
Acceptance of a quotation, whether by a separate purchase order or by other means, shall constitute an acknowledgment of 
the quotation as written and an acceptance of the Terms & Conditions hereof.   
 
CREDIT APPROVAL 
The credit terms specified on the face hereof are subject to SELLERS continuing approval of BUYERS credit and if, in SELLERS 
sole judgment, BUYERS credit or financial standing is so impaired as to cause SELLER in good faith to deem itself insecure, 